Fence - Parts All Models

Index No. Part No. Description Size
................. JEJ-FW ....................Fence Assembly Complete (JJ-6CSX) ....ccccoovrrrrs coviriiiiiiieeeeeeeas
................. JJBCSDX-FAC.........Fence Assembly Complete (JJ-6CSDX).......ccceet voviirviiiieeeeeiiinns
L JEJ-FOTIW ................ Fence Body (JJ-BCSX) .....uiiiiiiiieeieie et eeeiiee e
1A JJ6CSDX-201 .......... Fence Body (JJ-BCSDX)......ccccuiiiiiiiiie e e s ceeiieeeeeiiee e e
2 e JEJ-F14. ... FENCE LINK..eeiiiiee e s eeeenreee e e e e e eeannes
K I JEJ-FO2W ................ Tilt Plate (JJ-BCSX) ..ot civeeeeeneeeeesnneaee s
................. JUBCSDX-203 .......... Tilt Plate (JJ-BCSDX).....cceieeeiiiie et eeiis ceeiieeeeesieee e e
4. JED-F16.................. Threaded StUd ........ooviiiiiie s e
5 i TS-0561031 ............. HEX NUE ... 3/87-16..............
(G I JEB-F09................... [ F= T | RSP
T o 5DF-I09........coeenneee. 8T ] o SR SRR
8 i, 5CH-F13A................ Flat Head Socket Screw (JJ-6CSX)..............o...... 5/16"x1-5/8” .....
8A............ TS-0207041 ............. Socket Head Cap Screw (JJ-6CSDX) ................. 1/4”-20x3/4” .....
S I JED-FO2................... BIOCK (JJ-BCSX) ..ottt aeeetre e
9A ............ PJ882-142................ Fixed BIOCK (JJ-BCSDX) ....oiieiiiiieeicieie et eeeiiee e eree e
10 i, JEJ-FO3.....ccver. BIOCK ettt e e e
o JEJ-FO4......ccoee 2 T OSSR
12 i TS-0561041 ............. HeX NUL ..o 716”14 ...........
13 . JEJ-FO5.....ccvere. SHUA e reee e e e e aaaaaaane
14 ... JEJ-FOB.......ceoee. SWIVEI BIOCK ...ttt e e e sieee e e seee e
15 . JEJ-FO7...covirn. PIAE .. e
16 v, 5FF-J12....ccccieenne SPriNG Pin...coouiiiiiiie e D412 ...
17 e JEJ-FO8.................... ) OF=T o 1 =T | PR
18 v, JEJ-FO9.....ccvire. PIATe ... e
19 . TS-0561072.............. HeX NUL ..o 5/8"-18UNF ......
20 .. JEJ-F10....ccoerene. BUSHING ...t e
21 i JEJ-F1IW ... Fence Bracket (JJ-6CSX) ....couuiiiiiiiiiiiiiiieee e e
................ JJBCSDX-221 ..........Fence Bracket (JJ-BCSDX)........ccoevriieiiiiiieeiiiis ceeiieeeeeiee e
22 . TS-0680061 ............. Flat Washer..........coooviiiiiiee e 12 i
23 . JEJ-F12... LOCK Handle ........ccooiiieieecee et eeeeiie e
24 ... JED-F17 ... 1o Yo7 gl 1 11 USRS
25 e TS-0051051 ............. Hex Cap SCreW .......ccuvveeeieeeciiecieeeee e 5/16"-18x1” ......
26 ..o TS-0561021 ............. HEeX NUL ..o 5/16"-18 ...........
27 i TS-0051081 ............. Hex Cap SCreW ......c..evveiiiiiieecieee e 5/16”-18x1-3/4"
28 .o JED-FO3.......c.eee. PLAte .. e
29 TS-0813032............. SCIEW ..t 1/47-20x1/2” .....
30 ... TS-0680021 ............. Flat Washer (JJ-6CSX)......ccccceevvieeeiiiieee e 14 i
................. TS-0680021 .............Flat Washer (JJ-6CSDX) .........cocceeevvvvveevvceeeeen WA
31 e, TS-0561052............. HexX NUt ... 1/27-20UNF ......
32 . PJ882-144................ Pad BIOCK (JJ-BCSDX)......uviieiiiiieeeiiiie e e eeie eeeeiieeeeennieeeeenes
33 i, TS-069204 ............... Flat Washer (JJ-6CSDX) ......ccocveeviiireeiiiieeeeeee, #10.eiiie,
34 ... TS-0206021 ............. Socket Head Cap Screw (JJ-6CSDX) ................. #10-24x1/2"......

30



\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

B i

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

Fence — Assembly All Models

31



Stand - Parts All Models

Index No. Part No. Description Size Qty.
T, JI-YOIW StANd BOAY.......uiiiiiiiie e e ———————— 1
2 i JI-YOTAW ... AACCESS COVET ...ttt ettt seesibe e et e e e e neneas 1
T e TS-0267041 ............. St SCrEW ..o 1/47-20x3/8" ................ 2
8 e, JH-M10 ..o Motor Pulley (JJ-BCSX) ..coueieiiieiii ettt ceeeiiee e e e 1
................. 6296125 ...................Motor Pulley (JJ-BCSDX)......cccceieiiieeiiieeiiieaiiees eeeieeesieeeseeeesseeeseeeeneees |
S S VB-A36......cceeeeennne V-Belt (JJ-BCSX) i A-36 . 1
................. VB-A37.....cccovveeeee. V-Belt (JUJ-BCSDX) .. A3 i 1
10 e, JC-MO7 ..o o Te7 Q=T | T 3/8716.cceieeee 3
11 TS-0720091 ............. Lock Washer®..........ocoiiiiiiiiiiee e 38 3
12 i, TS-0680031 ............. Flat Washer ..., 5/16” e 4
13 e, TS-0051031 ............. Hex Head BOlt ..o, 5/16”"-18x3/4" .............. 4
14 . TS-0561021 ............. HeX NUb ... 516718 ..o 4
15 e, TS-081B042............. SCIEW ...ttt #8-32x5/8"......oeevn 2
16 i, 5EA-DOS ... Star Washer ..., HE 2
17 . TS-0560061 ............. HEX NUL ... #8-32.. i 2
18 e TS-1550021 ............. Flat Washer.........cccoociiiiiieeeeee e M4 e 2
19 . JEX-S02.....ccceeueeenee U O 31U | (- R 1
21 i, TS-0680021 ............. Flat Washer® ... VA o 4
22 i, TS-081F032............. SCIBW™ ..ttt 1/47-20x1/27 oo 4
23 i 994542 ......evie SWICR. e e 1
24 ... JI-X02...iiiiie 01T =Y O] (o RS 1
25 5QA-104........ccueee Strain Relief BUSHING .......ooiiiii s e 3
26 . JI-X04W L. MOTOT ... THP 1
................. JI-X04-AA.................Centrifugal Switch (NOt ShOWN) .......oovviiiiiiiies e ]
................. JI-X04-B....................Capacitor (motor — not shown)............................. 300MFD 125VAC........ 1
................. JI-X04-CA ... .. CAPACION COVET ..ttt ceeestieeessieeeeseeeeessneeeees ]
................. JI-X04-DA ................dunction Box (Motor — not Shown) ........occeeeiiiiies v 1
................. JI-X04-EA.................dunction Box Cover (motor — not Shown)...........c. voccveeiiiiiiiieeeeeen 1
................. JI-X02-A ..............c.... Motor Cord (N0t SHOWN) .....ceeiiiiiiiiiiiieeiee s e
................. JJ6CS-HK ................Hardware Kit (N0t ShOWN) ........cooiiiiiiiiiis e 1
................. TS-152704 ...............Hex Key Wrench (3mm — not shown)*.........ccccvet voviiiiiiiineeinieee e 1
................. JJB6CS-OEW.............Open End Wrench (8/10mm — not shown)*......... ccccceevviiiveeiiiineeencieeeen 1
................. JJB6CS-OEW2...........Open End Wrench (12/14mm — not shown)*....... .cccccevvviveeiiieeeeicieneenn 1
................. TS-227D081.............Hex Wrench (8mm — not shown)*™ .........ccccoiiiies coiiiieeeee e
................. JJ6CSDX-326A........T-Hex Wrench (4mm — not Shown)* .........ccccccees v
27 i JJ6-03CS ................. KBY et 5XEX30 .eveiiiieieeiiee 1
28 .o 5AL-C10B ................ TappiNg SCreW ........eeeiiiiiiieiee e M4X25 ..o 2
30 e TS-0680031 ............. Flat Washer.........cccooooiiiiiiie e G i [ 4
31 PG-MO02.........ccc...... Y I oo To N = o SRS PRSR 1
32 e JJ6CSX-332............. Warning Label..........ooo i e 1
33 e JEB-SO07.....ccveve Warning Label.........ooo s e 1
34 . JEB-S08........cccon Voltage Label ... e 1
35 JEB-S09......cccuvennee SWILCN BOX ettt e 1
36 e, TS-0720081 ............. LoCK WaSher ........c.cooiiiiiiiiiiieee e 5/16” .o 4
37 e TS-1550021 ............. Flat Washer® ..., M4 4
38 e TS-0803032............. SCIEW™ ...t #5-40x3/8".......eerien 4
39 . TS-081F032............. SCIEW™ ..t 1/47-20x1/27 ..o 4
40 ..o TS-0680021 ............. Flat Washer® ..o VA i 4
41 JEY-S03W ............... 21| U= T o 1
42 ... JEY-S07..ccvrernee (= S 1
43 ... TS-081C032............. ST =R #10-24x1/2"....oocenee 2
44 ............ TS-069204 ............... Flat Washer.........cccooooiiiiieee e, H#10 e 2

* included in Hardware Kit for JJ-6CSX
* ** included in Hardware Kit for JJ-6CSDX

32



Stand — Parts and Assembly All Models

45 ... TS-0561031 ............. HeX NUL ... 3/8"-16...cceeeei
46 ............. JC-MO5 ..., [0 Yo ] gl 0= (o o 1T
47 ... JC-MO4 ... KNOD SCIEW ...t ee e e e e e e e e e e

/
, A\
/ N ’
\ 0 \\
A\
\\ \ N
N \
\ 2 X
\ \'
= N , | Q \
\ \ ) \\ \\
. \ ) \ \
. N / < N
N , \ \ N
\ / Ay AN N
J \\ / N Vi \
e ——ay B AN \
\ . \
/ A A y 7
/ ' :
/ ' :
\ N /
/ / \ R ’
/ 3.3 A\
/ \
&
¢ ‘
'&4
S

¢

< 4 7 \

& , ,

p @ 7 N
7 / /r’ \
¥ \

® ¢ o

\

33



Bed - Parts All Models

Index No. Part No. Description Size

T o, JI-TOIW BaSE .. e
2 e, JI-TO2W ... Front Table (JJ-BCSX) .....ccoiiiiiiiiieeeee s v e
................. JJBCSDX-402 ..........Front Table (JJ-BCSDX) .......cccciuereiiiiiiiee e ciis ceeirieeeesvaeee e
3, JI-TO3W ... Rear Table (JJ-BCSX).....c.uoeiiiciiieeiciiiee e ciies cevtieeeeeeieee e
................. JJBCSDX-403 ..........Rear Table (JJ-BCSDX) ......ccccoiiiieiiiiiie et ecis ceectieeeeeireea e
4. JI-TO4 . L o TSRS
5 JH-T30 oo LOCK SCIEW.....eeeeeiee et es eeeeeeaaaneeneaaens
(I TS-0267091 ............. St SCreW.....eeiieeciee e 1/47-20x1” .....
T o TS-0561011 ............. HEX NUL ... 1/47-20...........
8 e JI-TOTW L Ball Crank........ccuviieeiiiiiee e ceeeeieeeeeaeeea e
S I JI-TOB . ST aTo] U] (o 1=l o TR
10 i, TS-0680061 ............. Flat Washer.........ccoooviiiii e 127
L PJ882-118................ HeX NUE ... 1/27-12...........
12 . JH-T11 PIVOt Pin ...t e
13 . JJ6CSX-413............. Handwheel ASSEMDIY ..o e
16 o, TS-0267041 ............. St SCreW.....vveeieieee e 1/47-20x3/8” ..
17 i JH-T16 .o BUSHING ...t e
18 e JH-T17 WaSHET ... e
19 JH-T18 AJUSTING NUL.....coii s e
20 .. JH-T19 o AdJUSTING SCrEW ... e
21 . 5F-E108.....cccoenne. PN e B3x24 ...........
22 . JH-T20 ..o, [ To7 [ql 1 g To o ISR
23 . JH-T21 o LOCK KNOD ...t e e eieee e
24 ... TS-0270031 ............. St SCreW.....eeiiiiiiie 5/16”-18x3/8”
25 JH-T12W............. Ball Crank.......cocueeieeiiiie et cee e
26 .. JH-T22 . Cutterhead Guard ............ceoeveeeiiiiee e ceee e
27 e JH-T23 . GUAId POSE ... e
28 .o JH-T24 ... Retaining Washer ...t e
29 JH-T25 . 7o) 1 0o [PPSR
30 ., JH-T26 ... SPrNG KNOD oo e
31 JH-T27 RetaiNer.. ... e
32 ., TS-081B042............. SCIEW ittt #8-32x5/8".....
33 JC-T17 e POINEET ... e
34 . TS-081B012............. SCIEW ittt #8-32x1/4".....
35 .. JU6-19 . DepPth SCalE....oeeiiiiiiiece s e
36 .. JJ6-01CS ................. Warning Label .........coooiiiiiiieec e e
37 e JJ6-02CS ................. [.D Label (JJ-BCSX) ...ttt et
................. JJBCSDX-437 ..........|1.D Label (JJ-BCSDX) ....cvviiiiiiiiie et riee eevtveeeeesiveee e
38 . JEJ-B14W ................ Fence Base (JJ-BCSX) .....cccoviiieiiiiiiie s e
38A........... JJ6CSDX-438 .......... Fence Base (JJ-BCSDX).......cccveeiiiiiieeiiiieeeeiiees cveieeeeenieea e
39 . JED-BO2................... K BY e e s teesaraeeeeraaaaaan
40 ............. SFF-J12....ii SPrNG Pin....cooiiiiii e J4x20 ...........
41 .. TS-0680041 ............. Flat Washer.........coooiiiiiii e 38"
42 ... TS-0680041 ............. Flat Washer.........ccoooviiiiii e 38" i
43 ............ TS-0209071 ............. Socket Head Cap SCreW...........ccooeecuvveeeeeeeeeienn, 3/8"-16x1-1/2”
44 ............. JEY-BOT....ccoveee 1/8” Set BIOCK. ... e
45 ............ JEA-BOG................... SHUA e e
46 ............. JEA-BOS................... SPIING i raaa e e a————————
47 oo JEA-BO9................. StUA e e ——
48 ............. 5DF-B05................... KNOD ..t eee e e e e e aaaa e
49 ............. 5CO-D09B ............... Lock Handle .........cccovveeiiiiieeccee e 1/47-20x7/8” ..
510 TS-0208041 ............. Hex Socket Cap SCrew .........oooceiiieeiieeieiie, 5/167-18x3/4”
51 i 708815, PUSH BIOCK ...ttt ceeeviieeeeenneee e
52 e TS-1533032............. SCIEW ..t M5x0.8Px10..
53 e TS-1550021 ............. Flat Washer..........coooiiiiiie e M4....coueen.



B 1YL= S

BF-HO51 ...

54 ............

1/4”-20x1/2" ................

Socket Head Cap Screw (JJ-6CSDX) .................

.TS-0207021 .............

55 .

T Rase T .

Xagsog—rr




Cutterhead - Parts and Assembly JJ-6CSDX

Index No. Part No. Description Size Qty.
................. JJ6CSDX-CA ...........Cutterhead Assembly (Index #S 1-15) ......ocevveeiies v 1
T, JJ6CSDX-101 .......... Special Button Head Socket SCrew ..........ccoovceiir cevveeiiiiiiieeee e 12
2 e, TS-0720091 ............. LoCck WaSher .......c.cooiieiiieeee e B8 e, 2
3 JEA-BOT.....ccoeoe B0l ... —ee e e 2
4o 3H-CO2......veeeee Bearing HOUSING .......eoiiiiiiiii e e 1
5 e, BB-620277............... Ball Bearing........cccoocvieeiiieee e 6202ZZ.........cccvvvenn. 1
S ST JJ6CSDX-106 .......... L0011 (= 1 0 1=T= Lo [P SR 1
T o 5F-G108......cccceuee. K Y e 5X5X25 ...vvveiiiee, 1
8 e, BB-62037Z............... Ball Bearing.......cccoovcueieeiiiiie e 6203ZZ.......cceecverenn 1
S I JH-CO4........vvve Bearing HOUSING .......ooiiiiiiiiii et ceeeiieee e et e et e e sreeee e 1
10 e, JH-CO7 ..o Cutterh@ad PUIIEY .........ooiiiiiiiie et e 1
L TS-0267041 ............. St SCreW ...t 1/4"-20x3/8" ................ 2
12 s 708801DX................ Knife for JJ-6CSDX (S€t Of 3).....uvviiiiieiiiiiiiiies e 1
13 TS-1501021 ............. Socket Head Cap Screw........cccocveeeeiiiieeeinineenn. M4-0.7PX8 ......ccccuveeee. 6
14 ... JJB6CSDX-114 .......... KNife LOCK BaF.......cciciiiiiciiiie ettt eeee et e et e e e s 3
15 JJB6CSDX-115 .......... AdJustment NUL ........oooiii s e 6

37



Wiring Diagram — All Models

ELECTRICAL SCHEMATIC - 115V

300MFD 125 VAC

START
BLACK BLACK
M
= [
WHITE WHITE

B e

STOP
GREEN GREEN
]
o GROUND

YELLOW BLACK

WHITE

—
—
—

ELECTRICAL SCHEMATIC - 230V

300MFD 125 VAC

BLACK BLACK
=]

ﬁ ]
I —
WHITE = =] WHITE
ﬁ sTOP

GREEN GREEN

o)

& GROUND

S

YELLOW

BLACK

WHITE

BLACK WHITE

38

GREEN

GREEN



	Manual Cover Page
	Warranty
	Table of Contents
	Warnings
	Specifications
	Unpacking
	Shipping Contents
	Tools Included
	Additional Tools Required

	Assembly
	Unpacking and Cleanup
	Installing Bed to Stand
	Installing Fence to Bed
	Installing the Drive Belt
	Installing Belt Guard
	Installing Cutterhead Guard
	Installing Access Cover
	Installing Dust Chute

	Electrical
	Grounding Instructions
	115 Volt Operation
	230 Volt Operation
	Extension Cords

	Adjustments
	Drive Belt Tension
	Fence Movement
	To slide fence forward or backward
	To tilt fence forward
	To tilt fence backward

	Fence Stop Adjustments
	90º Fence Adjustment
	45º Fence Backward Stop Adjustment

	Infeed Table Depth Stop
	Gib Adjustment
	Setting Cutterhead Knives (JJ-6CSX)
	Replacing Knives (JJ-6CSX)
	Outfeed Table Adjustment
	Setting Cutterhead Knives (JJ-6CSDX)
	Replacing Knives (JJ-6CSDX)
	Setting Knives for Rabbeting and Nicks
	Determining Correct Table Height

	Operating Controls
	Operation
	Hand Placement
	Surfacing
	Edge Jointing
	Rabbeting
	Jointing Short or Thin Work
	Jointing Warped Surfaces
	Beveling
	Direction of Grain

	Maintenance
	Blade Care
	Sharpening the Knives
	Cutterhead Removal

	Lubrication
	Troubleshooting
	Operating Problems
	Mechanical and Electrical Problems

	Optional Accessories
	Ordering Replacement Parts
	Parts
	Fence – Parts All Models
	Fence – Assembly All Models
	Stand – Parts All Models
	Stand – Assembly All Models
	Bed – Parts All Models
	Cutterhead – Parts and Assembly JJ-6CSX
	Cutterhead – Parts and Assembly JJ-6CSDX

	Wiring Diagram



